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CONTRACT NO ii.E B ﬂ t; TAB OF QUALITY
BB (mm): 0.76*1219 QUAL iTY CERTIFICATE R85 % 5 0080802891 000010
DIMENSION SYSTEM NO.
Fr #E: 2014JX073/2013JX11 FEMB IR S ELIRRR S BOE WE—R
STANDARD PRODUCT:  Cold rolled low carbon steel strip TOTAL WEIGHT
AN S A L kAR B A BR TTAE 244 ) % EF 7 B-K8189
CUSTOMER TRAIN NO.
W By i RPN A IR BT 2 vl L ARA S HEr S B H PR A D iE I e, 2201411200164
PURCHASER CERTIFICATE NO.
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fLk 5 i g, I wmé%w R | Hit P CHEMICAL COMPOSITION
ROLLING NO. e ‘];0 GRADE ‘ltJ SURFACE|SURFACE A]:NEAL [
' QUALITY| FINISH c Si Mn ] p Als B
4PQOA417572 4Y78859zP0Q12 SAE10088 6.625 D S 0.04 | 0030 | 0.17 | 0.009 | 0.017 | 0.025 | 0.0013
4PQO417601 4Y788562P0Q1 SAE10088B 10.67 D s 0.04 | 0.030 | 0.17 | 0.009 | 0.017 | 0.025 |0.0013
4PQ0417602 4Y78856ZP0Q2 SAE10088 9.67 D s 0.04 | 0.030 | 017 | 0.009 | 0.017 | 0.025 | 0.0013
Skt % ST DAL i3 J RS R e 180° fipE Ji N 55 RE
Ry 57 - ' HARDNESS
ROLLING NO COIL NG TS. (MPa) YS. (MPa) EL. (%) BT g Fo Ffi4h D Mpa
R Rer AS50mm d=0a
Resia
4PQ0A17572 ' 4y788592P0Q2 332 202 46.5 o}
4pPQO417601 4Y78856ZP0Q1 334 212 445 o}
4PQOA17602 4Y788562P0Q2 334 212 44.5 o}
4%
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¥ NOTE  [YS=YIELD STRENGTH TS=TENSILE STRENGTH EL=ELONGATION B T=BEND TEST 23 =
Lo ik 55 A4 . Effective with quality prove seal. =T |}
P B2 2. ZEAE W] AP AR A NS AR HE A IC VR T B 5 AR 88 . We centify that the products have been produced and inspected according to standard and agreement. ( bi‘}iu}- Ry
REMARKS  B.lF 45154 EN 10204:2004 3.1. Certificate according to EN 10204:2004 3.1.
4. NsHoks. Dimensions,tolerances on dimensions are in accordance with standard
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